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Objaot of Test 

This t e s t was parfomsd to dateradoa the oosprastion sat of rej^esaatatiTa samples 
of the following aakas of rubber gasloet oaterialt 

1. Buna-n (original foanaulation) 
2 . Buna-n GR-S aixtta^ (Atlsatio India Rubber Works) 
3 . Klrkhill rubber (Xirkhill Rubber Co) 

Fvmotion of Object Tested 

The gaskets theaselres are designed for serrioe on the H-66 readable oontainer. 

Attthorisatioa for Test 

This t e s t was rvqoested ^ DiTisioa 1621 in a Work Order Au-tikorisation dated 
Koreaber 24» 19SS« Mr. W. L* Sseras waa the wmsultent. 

SttMMy of Results 

Ainaraga oaqHressioa set Yaloss 'imrm 66.2, 65*6, and 28*2 per oast for saa^les 
numbers 1 throug^i Z, raspaetlTaly. 

Prooaduf 

The t e s t sa:^)lsB ware prepared from strips approximataly 0.6 laoh wide w i ^ nexii 
thiokaassas (one surfaoa was s l ight ly ooorex) of 0.192« 0.1^» and 0.168 Indh for 
samples 1 through 8, raspaotlTaly. Fomr samples, eaoh approximately 2 in^ias long, 
of aa<di make were used. 

The following procedure (ASTV D 89S-49T) was rased. The rubber samples ware inserted 
between preheated platas (only one sample for each set of p lates ) , Thi<^ issre then 
oomprassed until the rubber samples were oompressed to 70 per eent of their original 
thioknesses. (This Talus i s appropriate for a duroaster hardness of 60 ±6.) In this 
state of constant defleotioo the samples ware exposed to •••212 *P for 70 hoiars. Fol* 
lowing t h i s , the samples were removed from the plates at room temperaturm and alloamd 
to oool for one-half hour* Pinal maasureaants of sample _ 
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Results 

The compression s e t values (expressed as s peroentage of the original deflsotion) 
were oaloulated to be 68.0, 56.2, 56.4, and 56.3 per cent with axK average value 
of 66.2 per oent for tdie buna*n samples i 68 .6 , 66.6, 66.6, and 66*4 per eent with an 
average of 66.6 per oent for the buaa-n OR-S mixturai and 27«6, 28.9 , 28.6, and 27,7 
per oent with an average valus of S6.S par oent for the Kirkhill rubber saaqplas. 
The duplioate testa on eadh type gave values within 6 per oent of eaob oiher, as 
required in ASTX D S96-4aT. 
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